ZZGL -PIPE-IE #H4&

JEAT R K JE AR SS 5 E B /R RLCISE]
|5/ 42.2*4.85 22103616 5 2025 45 H 14 H
ZFR KA 25 sk B i H
90 EK AR 3k 48.3*3.68 - 236 2025-6-15
1k fpre C Si Mn p N Cr Ni Nb Cu Mo v Ti | CEQA | CrvaA
JE A I 2 22103616 0.17 | 0.24 | 0.94 | 0.011 | 0.00 0.02 | 0.01 0 0.02 | 0.003 | 0.004 0 0.33
SHIRE | ZY-2025-05-075 | 0.085 | 0.24 | 0.97 | 0 0.005 | 0.027 | 0.013 | <0.001 | 0.019 | 0.003 | 0.002 | 0.002
ETIEDA Je i K2 R
JR4E A4 o B 485 351 40 -50°C
=R ok 4= 469 327/ 57 38/36/38=37
Elbow BW 90° LR DN40 Sch40 (48.3X3.68) ASME B16.9 A TR FENL 3 ANs2iifE (1) FEHL 3 N2l (2) FEAL 3 NS2illfE (3)
Weight: 0.36 kg ASME B16.9-2018
: Metric Units 9I\//fé
48.3 47.5/48/48 | 47.8/48/47.5 | 47.8/48/47.5
3680 T TH &
o 3.68 4.8/4.4/4.9 4.5/4.6/5.6 5.8/4.5/4.4
Ry EEl
i 57 57.85/57.85 | 57.85/57.85 | 57.85/57.85
¥
37.5 38 | 37.8 | 37
48.3 $‘E ﬁ)@g
Volume: 0000118 0.5 112/113/82 | 113/105/133 | 105/83/130
External Surface Area: 0.013586 m? PMl/Mn I:] %BEE
Internal Surface Area: 0.011516 m?
- 0.83/0.89/0.80 4.9/5/5.2 | 5/5.1/4.9 | 5.1/4.8/5.3
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TIANCHANG KANGHONG OILSQPE COMPANY LIMITED
P50 n & Uk 15 EN10204 3.1
TEST CERTIFICATE
SRR
B AL = bR R AR B/ 17 PSL2 Fhb Il A BRAS :900-930 CIER J¥%1 % :000098640-2
Customer: Product Standard & Treatment way & Delivery Condition: Voucher No:
{4 % @ 4 (Chemical Composition )% #3778 Making Method BTG
e LR M Size w5 # 5 C Mol P| S| C | Nif[Cu| Ti|Mo| V|AI| Nb WWHM | AR BERR WY
No. (%) bh oxBE LK BE Heat No. Lot No. 212121313 2 2]l2|212]2]2 3 CE E.T. U:T. Hydrostatic EMI
Grade DxSxL 2=0.01 , 3=0.001 , 4=0.0001 , 5=0.00001 Test
1 L245N 42. 2%4. 85 22103616 63 17| 24|94 |11 4 2 1 2 0.3|0.4|2.4 0.33 Ak ak
iliAR Q)
—— ’ﬁﬁﬂi*% - i . ¥t (Quantity)
- FRERm | REER] | MKERA | RERE FRRR | BRAR X L; gngm lic Inclusion Impact Test B BE
N Teastle Yield Strength Elongatio Ratio ing Flare Micro- Macro A B i (¢} D itA&.CE& Hardness % P2 4 Ak (Kg)
Strength n
MPa MPa (%) (%) Test Test structure Test Degree | Outside Inside  |ELC.|4HF. |HC. |40F. [HC. |40F. HC. 4iF. 1 2 3 Test Bundles Pieces Mass
g 485 351 40. . 72 5 1674
| R SR RAT SR KA ER.
2 AR, PEEERGIT. #K. BEAITE. : h
3 APV ES B2\
o o wxﬂ@’) A
Notes Note 1 The Surface quality + outer dimension all meet the requirements technical. ERERA: A - > ¢
2 If dissents arise, please tell us detail of certification No- Lot. No. Size & Certification Signature
Weight.
3 Production license code: K% HWl: 20224807 HOTH
Date of Issue \

ThoL: 2R K i HIREUR B Address: ZhenXing RD. TongCheng TianChang City AnHui P.R. B4 (PC) :

239311 HiE(TEL): 0550-7518593 3 (FAXD's 0550-7513111




ZZGL -PIPE-iC:HR &

A4 B ORE

/.})fi(l abxfty 827 19
R [ AR s3edad  (J2 @

T2 HR ?.—/rflfﬁ‘lf/l(f‘;zj’ 16 (2 Y2 &,2‘,{ J2ax
P Y4By foix3sl 72413

BARBR | 7,
PUETZ.

/Z_v-ﬁ 5 7M’¢t/()'Lx }u/nl'rL_ %l/é\ /

HbsE R, 6

D




ZZGL -PIPE-iC:HR &

BB R A

Inspection Report t
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®EH T ZV20505075

AL PR A FRNE)

»_ Wsm TLYY
rials & Coating
td.

1 Uk 4 0

WA

Kk 4

P 3

6.

&R BB LS BRI AR 2

7Y-2025-06-075

Remark

WETRB AL RMER T K

The report without "special seal for testing” of the inspection company is invalid.
WA TgEIN . TN AL T T

no signature of preparer, reviewer, approver on the report is invalid.

ARG REOERG A BRI AL I R R T

The report is invalid if altered, full copy of the report which is not stamped with a red "

for testing " is invalid.
RATAY I U0 oA
This report is only responsible for tested sample.

0 G 6 B 67 () AN AT AR

T'he report shall not be copied without the prior permission of the inspection company
S ER SR A A T, R BIR PR T R,

SR Z L.

7 =k
U111

special seal

If there is objections about the test results, please put forward within fifteen days from receipt of

the report, if out of the date, it will not be accepted.

XA Tk AR A S Ar BN BY L A R

ST BB LI AT

If the company/organization or people counterfeit the test report of our company.,we will hold them

accountable by legal means.

oo dk: RS TG e I N O LA

Address: Industrial Park.. Yanshan. Cangzhgu. Hebei.China
il i 0317-6395559

Tel: 0317-6395559

f&  E:  0317-6395559

Fax: 0317-6395559
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B B O® &
Inspection Report
LEENEA P (L5 Sl RHE
Sample name Elbow Inspection type Client
BALHAL ZZGL-PIPE CO., LTD.
Client ZZGL-PIPE AL AR i PR A )
Hiks ’ B R
Spectifeation Sample condition
. Gr.6/L245N el
Steel grade Consigned paper No.
s / FE SR 2 1
Heat No. Sample Qty. 2Piece
%#U%H 050559 . %.#A ‘E‘EH\‘H‘
Delivery date Delivering person Qingyu Meng
LIﬁl.i‘fl_l b4 35,6536 llﬂlﬁé)\ ot
Receiving date Yunchao Sun
ﬁﬁu é 2025-06-06 2025-06-09
Inspection date
ZY-0 P (111X Direct-reading spectrometer
& K142 il 7 5 e AR ML
Adoption universal testing machine
equipment ZY-032 $RAET 41 Pendulum Impact Testing Machine
7Y-088 Ptk 36 i1 Low Temp. Device for Impact Test
*ﬁ.ﬁﬁmk 4336-2016 GB/T228.1-2021 GB/T229-2020
Inspection standard

Inspec reY@lt

AR TIHS 4 T See report page 4

#%¥E Remark

FROSCRRANE SRR S 176 LA SRR HE

In case of discrepancies between English version and Chinese version, the
chinese version will prevail.

)
fitifE Approved byiﬂ% #4% Checked bygﬁ?ﬁg 4] Prepared by_ 1 ' ﬁﬂéﬂ

& # AR 657 A Technical responsible person

0O EAE Chief

B34 W

29

W2

YA

20928
———

DL bR & R AR SRR I AR A ZY-2005-05-075
2253 BT Chemical Analysis w. t. %
AEG T . :

Lab, No. C Mn Si P S Mo Ni
5-112 0.085 0.97 0.24 0.008 0.005 0.003 0.013
5-113 0.061 1.24 0.26 0.013 0.007 0.004 0.013

KRBT :

Lab. No. Cr Cu V Nb Ti B /
5-112 0.027 0.019 0.002 <0.001 0.002 0.0003 /
5-113 0.022 0.011 0.004 <0.001 0.012 0.0004 /

2 FuAHR K Tensile test
i Al B s
p: F: i K#
KER'T k) HSX:: Tﬂm R Yield Tensile E{riln ain
1
Lab. No. Heat No. . p_ 5 Sample size Strength Strength 9
direction Asomn%
Ri.s(MPa) Rm(MPa)
A SR
5-112 22103616 e Total 327 469 57.0
Longitudinal i
cross-section
e A
5-113 25601559 . Total 274 435 61.0
Longitudinal .
cross-section
3 PhiiR 5 Impact test
WL At
AL E | RFERST Absorbed energy  KVs BE
A | o .
Sampling Sample size J Temperature
Lab. No. o p
direction (mm) ] C
1 2 3
Averag
I
5-112 }tkm. 3.3X10X55 38 36 38 37 -50
Longitudinal
A
5-113 o 3.3X10X55 46 48 47 47 -50
Longitudinal

— 3 R
End of report

4904 T
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